Caterpillar assembly #1079411 drawings for  375-A L General Excavator.
* Last version maybe changed.
1

Operator Station Assembly 107-9411 Wiper & Monitor GP-WINDOW(Caterpillar 375-A L general excavator)

Part NO. 107-9411
Name Wiper & Monitor GP-WINDOW
Section Operator Station
Modifier -
SNP 8SL IESCN SEBP24630522
Updated 2017-10-25
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Caterpillar-Aftermarket.com have excellent quality Guarantee.

CAT 375-A L Operator Station 107-9411 Assembly

107-9411 Wiper & Monitor GP-WINDOW , S/N 8SL1-80, Part OF 106-3899 Cab AR
Model: Caterpillar 375-A L
Catalog: General Excavator
Section: Operator Station

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 2 8T-4200 8T-4200 Bolt M8X1.25X16-MM M 2 N
1 6 7X-2534 7X-2534 Bolt M6X1X50-MM M 2 N
1 8 8Y-6333 8Y-6333 Gasket ASHTRAY 1 N
1 10 6C-9221 6C-9221 Nut M24X1.5-THD M 1 N
1 11 6C-9097 6C-9097 Nut M16X1-THD M 1 N
1 14 5C-9553 5C-9553 Bolt M6X1X16-MM CM 7 N
1 15 9X-2026 9X-2026 Washer 6.5X17X1-MM THK C 2 N
1 17 5C-7261 5C-7261 Nut M8X1.25-THD M 3 N
1 28 5P-5992 5P-5992 Hose 3.9M D N
1 30 5V-1474 5V-1474 SCREW-FORMING 10-16X0.625-IN 1 N
1 31 9G-9813 9G-9813 Alarm GP 24-VOLT Y 1 N
1 34 030-9612 030-9612 SCREW-FORMING 10-24X0.5-IN 2 N
1 35 5C-2890 5C-2890 Nut M6X1-THD M 2 N
1 40 6C-9122 6C-9122 Lamp 24-VOLT 2 Y
1 43 9X-2042 9X-2042 SCREW-TRUSS Head M6X1X12-MM CM 7 N
1 48 9W-1494 9W-1494 KIT-SERVICE Meter 24-VOLT)(INCL FILM 1 N
1 51 9G-2795 9G-2795 Switch AS-ROLLER LOWER Wiper DISCONNECT 1 N
1 6V-8363 6V-8363 Screw 10-32X0.312-IN 2 N
1 6V-8370 6V-8370 NUT-HEX 3/4-32-THD 1 N
1 6 7H-3937 7H-3937 Lockwasher EXTERNAL TOOTH C 2 N
S: 8SL / 8SL (1 ~ 99999)
C: Change From Previous Type D: Order BY The Meter E: Order BY The Centimeter M: Metric Part Y: Separate Illustration

*Assembly 107-9411 Wiper & Monitor GP-WINDOW Suitable for 375-A L General Excavator Operator Station
*Original 107-9411 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 107-9411 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Caterpillar-Aftermarket.com have professional services.

Caterpillar-Aftermarket.com global.